TLIRE 7 DAL B2 A 4 B ) RD-QP025-002-01 T 1/1

JIANGSU NANFANG MEDICALCO., LTD.
CERTIFICATE OF ANALYSIS

Ceprudikar ananiza na muacrupi mexuuni «H Dr. House»

Tape cotton «H Dr. House»
Name of Sample Ilnactup M%"““"","a Specification 2cm>300cm;  2,5em<S00¢m;
TKAHHHHIN OCHOBI
Hasga «H Dr. Housey Posmipu 3em>S00em, SemxS00cm
Order No./3aka3 Ne LXC200603 Lot No./Cepist No 2110603
Quantity 120 600 Rolls Test Date 2020.08.20
Kinbkicrs 120 600 mr Jara nepesipien
Check Standard Su Chang machinery Date of report 2020.08.20
Cranpapr nepesipku equipment 20153030 JNara 3Biry
_ 2024.06
Hara BuroroBiiennst 2020-07 Tepmin npuparHocTi

Check result/Pesynbrat npoBepku

. Data of Test(Mean)
Serial Item Tested l(;mt Technical Requirement Pesyabraru Actual Result
No./Ne Haspa Bm\fi' Texuiuni BUMOTrH nepeBipKku Bianosianicrs
B ( cepenni )
The tape Should be clean, the
back does not leak plastic,
should be homogeneous,
smooth, no stains, no holes,
a1 Appearance R i - OF
' 3oBHimHiH BT ’ ’ Bignosinae
3BOPOTHSI €TOpPOHA He
nponyckac KJjieH, IOBEPXHSI
mae GyTd ryiaaxoro, 6e3 s,
oe3 0TBODIB, 6e3
00€e3KIICIOBAHHS
Backing OK Bianosinae
Length em >495.0 500.8
. Josxnn
42 Basic Size &
Fosuip Backing
Width cm PSS R 2.0/2.5/3.0/4.0 OK Binnosinae
Iupnna
s Glue content o’ —— o8 OK Bianosigac
Bmicr kieio
4.4 Peel strength N/em >1.0 N/em 3.3 OK Bianosixac
MiuHicTs Ha Bigpus

Test Conclusion: The product in conformity with the requirements of standard BP / BucHoBku nmepeBipku — npoaykr
BiANOBiga€ BUMOram cranjgapry Pt Y o

iHoniextop (Inspector) :
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